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Questions

1. What is the maximum 
recommended dose of opioids, or 
“watchful dose” in morphine 
equivalents?

2. What is our overall goal in the 
treatment of CNCP patients?



Objectives

1. Recall the 10 updated guidelines 
for the treatment of chronic non-
cancer pain

2. Understand the evidence base that 
supports the guidelines

3. Apply the guiding principals to your 
patient’s care plan
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Guideline NOT meant for…

•Cancer related pain

•Opioid addiction or opioid use 
disorder

•Acute or subacute pain (pain <3 mos.)

•Pain or suffering associated with end-
of-life care



Recommendation #1

When considering therapy for patients 
with chronic non-cancer pain

•We recommend optimization of non-
opioid pharmacotherapy and non-
pharmacological therapy, rather than 
a trial of opioids

Strong recommendation



Comparator
Absolute 

difference 
(0-10 VAS)

Quality 
of 

Evidence
Summary

NSAIDs Mean diff =0.49↓
(1.24↓ - 0.26 ↑)

low Opioids may result in little or 
no difference in pain 
compared to NSAIDS

Anticonvulsants Mean diff =0.9↓
(1.65↓ - 0.14 ↓)

low Opioids may result in a small 
but important improvement 
in pain compared to 
anticonvulsants 

TCAs Mean diff =0.15↓
(1.04↓ - 0.74 ↑)

low Opioids may result in little to 
no difference in pain 
compared to TCAs

Nabilone Mean diff =0.13↓
(1.04↓ - 0.77 ↑)

low Opioids may result in little to 
no difference in pain 
compared to nabilone

?SNRI Not addressed in this guideline but appears similar to TCAs

? naltrexone Not addressed



Additional Considerations

•Rare fatal & non-fatal overdose

• At low doses (<20 Meq/day)

• 0.1% fatal

• 0.2% non-fatal 

• “Very frequent” physical dependence

• 5% - 24%*

•Addiction

• 5.5% (95% CI 4-7%)

J R Soc Med. 2004 Feb; 97(2): 62–65.



Recommendation #2

For patients with chronic non-cancer pain, 
without current or past substance use 
disorder and without other active 
psychiatric disorders, who have persistent 
problematic pain despite optimized non-
opioid therapy

• We suggest adding a trial of opioids 
rather than continued therapy without 
opioids

Weak recommendation



Risk vs benefit

• Clinically significant ↓in pain

• 12%

• Important ↑ in function

• 10%

•↑ in GI adverse events 

• 64 more per 1000 patients treated



Opioids NOT to Consider 1st

•Methadone 

• Requires special training

• PK tricky, drug interactions

• Fentanyl (transdermal)

•Meperidine

• Limited effectiveness

• Toxic metabolite accumulation



Opioids NOT to Consider 1st

•Pentazocine

• Limited effectiveness

• ↑ incidence of dysphoria

• ?buprenorphine

• No greater efficacy vs other opioids

• Claims of ↓ ADRs not substantiated

• $ and not covered



Recommendation #3

For patients with chronic non-cancer 
pain with an active substance use 
disorder

•We recommend against the use of 
opioids 

Strong recommendation







Recommendation #4

For patients with chronic non-cancer 
pain with an active psychiatric disorder 
whose non-opioid therapy has been 
optimized, and who have persistent 
problematic pain

•We suggest stabilizing the psychiatric 
disorder before a trial of opioids is 
considered 

Weak recommendation





Recommendation #5

For patients with chronic non-cancer 
pain with a history of substance use 
disorder, whose non-opioid therapy 
has been optimized, and who have 
persistent problematic pain 

•We suggest continuing non-opioid 
therapy rather than a trial of opioids 

Weak recommendation
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Recommendation #6

For patients with chronic non-cancer 
pain who are beginning long term 
opioid therapy 

•We recommend restricting the 
prescribed dose to less 90mg 
morphine equivalents daily rather 
than no upper limit or a higher limit 
on dosing

Strong recommendation



Recommendation #7

For patients with chronic non-cancer 
pain who are beginning long term 
opioid therapy

•We suggest restricting the prescribed 
dose to less than 50mg morphine 
equivalents daily

Weak recommendation
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Recommendation #8

For patients with chronic non-cancer 
pain who are currently using opioids, 
and have persistent problematic pain 
and/or problematic adverse effects

•We suggest rotation to other opioids 
rather than keeping the opioid the 
same

Weak recommendation



Global RPh
Advanced Opioid
Converter

http://www.globalrph.com/opioidconverter2.htm
http://www.globalrph.com/opioidconverter2.htm




Recommendation #9

For patients with chronic non-cancer 
pain who are currently using 90mg 
morphine equivalents of opioids per 
day or more

•We suggest tapering opioids to the 
lowest effective dose, potentially 
including discontinuation, rather than 
making no change in opioid therapy

Weak recommendation



Other Reasons to Taper

• Lack of improvement in pain/function

•Nonadherence to treatment plan

• Signs of misuse

• Serious adverse events

•Patient request



Rationale

•Opioid benefits can attenuate

• Tolerance, hyperalgesia

• Interdose withdrawal

• Long term harms

•Depression

•Hormonal disturbance

• Sleep disturbance

• Cognitive impairment



Risks/Benefits of Tapering

• Pain reduction

• 4.7 pt ↓ over 6 mos.

• 40% reported ↓, 28% 
no change, 33% ↑

• ↓ risk of A/E

• ↓ risk of overdose

• Withdrawal

• Sustained ↓ in 
function and or ↑ in 
pain

• >4 weeks

Journal of opioid management 2006;2(5):277-82
Pain medicine 2015;16(10):1975-81



Recommendation #10

For patients with chronic non-cancer 
pain who are using opioids and 
experiencing serious challenges in 
tapering

•We recommend a formal 
multidisciplinary program



Team 
Approach

↓ in dose

76% d/c 
opioids

294MEq ↓

98% d/c 
opioid

371MEq ↓

?Pain & 
Function

1.2 ↓ in 
pain (VAS)

1.7 ↑ in 
function



Responses from question #1



Responses from question #2



Guidance Statement #1

Restrict the amount of opioids 
prescribed

•Variability in restriction suggestions

• Should be flexible for patients 
travelling

• Caution of early refills

• Treat your medication like money



Guidance Statement #2

Immediate vs Controlled Release

• Safety and benefits not clear

•Controlled Release

• Convenient

• Reduces pill taking behaviour

• Psychological dependence



Guidance Statement #3

Co-prescribing with opioids
• Conflicting studies with benzos

• 3 found↑ harm, 2 did not

• Expert perspective

• Opioids and benzos should very rarely be 
prescribed together



Guidance Statement #4

Sleep apnea
• “Clinicians may have a statutory duty to report 

to governmental licensing authorities”

1. Reduce opioid dose
• Only for opioid induced central sleep apnea, not 

OSA

2. Treat sleep apnea
• Various positive airway pressure options or 

mandibular repositioning device

3. Both
• If dose reduction didn’t resolve



Guidance Statement #5

Hypogonadism

•↑ prevalence of 2◦ hypogonadism

• Treat with dose taper

• If unsuccessful (or declined)

•Offer testosterone



Guidance Statement #6

Urine drug screening

•Consider 

• Baseline UDS

• Annual UDS

• Or more frequently if high risk or 
aberrant drug behaviours



Guidance Statement #7

Treatment agreement

•Can be useful to:
• Structure process of informed consent

• Goal setting

• Clarifying expectations

• Strategies for failed trials

• No reduction in opioid misuse



Guidance Statement #8

Tamper resistant formulations

• Less favoured by people who misuse

•More costly and impact unclear

•Unique risks

• Particulate induce cardiac valve injury



Guidance Statement #9

Fentanyl patch exchange

•Required by law in Ontario

•Reduce diversion

• Removes used patches from circulation

•Draws attention to risks of the 
medication



Guidance Statement #10

Naloxone

•Not beneficial to co-prescribe with all 
opioids

• Evidence in support of:

•Opioid rotation

•Opioid addiction/recreational users

• For admin by family/friends



Case study

•57 year old female

• “I’m fed up with my back pain”

•New patient to you

• Moved from Winnipeg

• On long term disability

• Previous health care aid



Case study

• L4/L5 posterolateral disc herniation

• Laminectomy & discectomy 2004

•1◦ concern is diffuse low back pain

• does have radicular pain down legs

• no weakness/sensory loss

•No red flags, serious spinal pathology 
has been excluded



Case study
Medical History

• Anxiety
• Well controlled

• Insomnia

• HTN
• 140/75 in office

today

Medications

• acetaminophen 500mg 2 tabs 
qid

• ibuprofen 400mg bid prn

• venlafaxine 150mg od

• clonazepam 0.25mg hs

• hydromorph contin 12mg tid

• ramipril 2.5mg hs

• nabilone 1mg hs

• Docusate Na 100mg hs

• Sennakot hs



Case study

•Gabapentin

• Too sleepy

• TCA

• Pharmacist said it interacted with my 
Effexor – didn’t fill

•Not sure what is helping

•Does get relief with each opioid ↑

•Nabilone helped with sleep



Case study

What do we do?









Questions


